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Zhuao Village,Oubei Street,PC:325102,Wenzhou City,Zhejiang ,P.R.China
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Test Requirement Tensile test. Hardness test. Component Analysis. Impact test
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Test Method Refer to next page(s)
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Test Result Refer to next page(s)
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-5
1. Frfik e/ Tensile test

WAT7H: ASTM A370-2018 i i 77 2 RER IR J7 v A = L

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
AL AE: WAW-300 (Q) FbiLo2 il o i 7 Al 73 EARIG ML ET-02

Test Equipment: WAW-300 (Q) Electro Hydraulic Servo Universal Testing Machine ET-02

TR R -

Test Result:

1904011335-5-1

463 420~600

252 =240

33.5 =22

B R
Sample photos
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-5
2. TR 56 /Hardness test

WiRT7Hk: ASTM A370-2018 Al i 77 2 BE AR I8 J7 VA1 = X

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
PR H: HB-3000B i RAERE it HT-02

Test Equipment: HB-3000B Brinell hardness tester HT-02

WG R

Test Result:

1904011335-5-2 130 130 136 132 s
Pass
i E;R <237HBW
Customer Requirement
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b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-5
3. B4 43 #/Component Analysis

WiATTH: ASTM E415-2017 F KBS T R 5T 6 i o 07 A A S AR (AR vk 36 7 vk

Test Method: ASTM E415-2017 Standard Test Method for Analysis of Carbon and Low-Alloy Steel by Spark
Atomic Emission Spectrometry

JR{X#: FOUNDRY-MASTER XPERT 4l H it K £ i {X GP-01

Test Equipment: FOUNDRY-MASTER XPERT Full spectrum direct reading spark spectrometer GP-01

TREE R -

Test Result:

4531 Results
% 0.19 0.38 0.56 0.021 0.006 0.014
EN 10213 1.0619
EOR 0.18~0.23 <0.60 0.50~1.20 | <0.030 <0.020 <0.30
Requirement
Results
G ‘ye E 0.003 0.002 0.011 0.004 0.034
0
EN 10213 1.0619
R <0.40 <0.12 <0.30 <0.03 <10
Requirement
ik BV TG R IFFA EN 10213 1.0619 #4J5 B3R
Conclusion All elements meet the material requirements of EN 10213 1.0619.
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b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-5
4, it/ Impact test

WK T7i%: ASTM A370-2018 4Nl i 772 M BB A6 J7 10 i S

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products

WA AS: TB-500DZ A5 B KIR 4 A 3t s bl CI-01

Test Equipment: JB-500DZ Computer screen display ultra low temperature full automatic impact test machine
CJ-01

WAL R

Test Result:

Mz
Absorbed Energy
- g )
RS Ok | AR y
PGS . - L
Sample Size Notched Test : ;
Sample No. SR Conclusion
(mm) form temperature FHE
) - Measured
() Average value
value
56.5 A
1904011335-5-3 7.5%10*55 V=2mm 20 59.0 54.5 ;a:;
47.5
EFER 58 =27]
Customer
E Average value=27]J
Requirement

FE it 8 A
Sample photos
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***End of report™**
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Zhejiang Xinhai Testing Co., Ltd.

= B

Statement

I & TR E & BRI A T

This report will be invalid if no special seal of the test report or public seal of the testing department are stamped.
2. LK. HiE, HEAZELN.

This report will be invalid if no signatures and seals of the experimenter, auditor and certifier are signed and
stamped.

3. MERBEK.

This report will be invalid if the content of the report is altered.

4 XHRARIRESE AR, EHTREERE Z e+ H N R R aR .

If there is any objection to this report, please inform the test department in 15 days since the day the company has
received the report.

5. —fEN, BRI REE T

Generally, entrusted testing is only responsible for the sample.

6. ARI =N A KRGS R Tt RE ARG 5= 45 1 7 8 AS 5550 52 b A 4R 45

Our laboratory is responsible for this test result. No one shall copy this report if they do not hold the written
consent of our laboratory.

7 WHFB, UIRE R SCAE AU,

If there is any discrepancy between the Chinese and the English versions of the above statement, the Chinese
version shall prevail.

8. MR AR B AR RIERA A .

This report is not for arbitration and relevant certificates.
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